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~I J~I ~ fJs-~ ~ ~li:i ulJ~ 3 cJ~.JS ,~Lt~ 
: olli...11 ~~I :lillWI <i1J~I 

~1 ~_)_J t..w1 u'i.JU...U 0~1 ~~1 (t-P-4 t~f J) ~_,JI ~..J~'il 6J.t..ii~I 

I~ 
0::, ::::,- ; ~· c:::i ....,,.J .-,-, •• -.: 

~cl 't'> ,..,......,..s, ,.;.,..H~:-::..;;;_•,.;i -u~' 
~ ... ~ -i1"'~~--?'-~ 

~~· ~ .. - ~.llo..f- ■ & -e-at ,.,,......,,,.._,_,,.;ib,._.~.....___~ .. ~ 

Type of sample/ Field Test: 
Sample Location: 

Compressive Strength: 
Cement Content: 

00 
~ ll) 

u N 

~ ~ 
Q 
N -oo u ,-..I 
Q 

'"" -~ "" C. Q 

C. 
;::i 

Compressive Strength(kg/cm2) 

Upper Slab CR8 - CR9 
500 kg/Cm2 

520 kg!m3 

Cement 520 
Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

ll) 8245 2443 1122 N 
Q 

8230 2439 1202 N -,-..I Q 8277 2452 1180 -,-..I 8301 2460 954 ,-..I 

8334 2469 1173 

Consultant: 

(t-P-4 t~I J) ~_,JI 6..HJ~'il 6J.t..ii~I 

//.,/ 
~/.'// -- ___ ,,,,.,_ -// 

~ ,,- // ~...::: '.' '""' , .... --- : -~::::,-
........ ~ 

:lillWI 

<i._>.a.11 Jilli .J <i1J4SJI .J J;hll l..WI ~I 

500 

508.3 
544.5 
534.5 
432.2 
531.4 

~~_,....,....,..,.,.u~• 
~ J J,i,,i,,t~ 

cube 15*15*15 

11 

I 518.5 II 104 

Contractor: 
~ ... ,,,., ... 
~i~~\ 

~

," ., .. -•·· ;- ·•.,,\/" \ 

I \~-~-f(f;.;',;_'{,,;,'rr~f ~ \ 
,-. !i'.[~h -e.1 \ • 

' ,-:_: i" :' .. •• 'l 

I 
I 

.... / 
1"'~ ,/ 

. ·o 
•-;"'<.t// .:Jo::UJ ~-•· 

........ ~-"""""-:......,_...... 



~~1 ).l::wl ~ ?'J&. ~ ~~ ~t,j,j ul.;~,. t.J~.,s ,-w.;l e,.J_,-.;... 

: oil.i....!1 ~y!.11 :li!!JWI <.$.JW.:....I 
d..):i.11 u...:;.J.J t.w1 u'iJl.l.ll 0~1 ~y!.11 (?~4 ?ya.,./J) y.)&,!1 u.J,uW.:....'il ~1 

I~ ~ ..,..,-JI .:.,,,d'..!:.-',{t .:,__,.....i, 

o => => · ; ,ol ~ ~ .J.-.LU-.J I -
~ ,._,....,.,..,.._ 

..§,-.J=.JI ~~ 9 ~:UqLo-<>-LJ 
6L~,....b Q ~~ ..;::a,., ............,_...11 -"'--<>~=~ 

Type of sample/ Field Test: Compressive Strength(kg/cm2
) 

CRl1-CRl4 ~ ~~ 

Cement Content: 

7-Da s 

500 
520 

kg/Cm2 

kg/mJ Elsweedy CEMI 42.5N 

item II W eight(kg) 
Cement I 520 

Sand 670 
Gravel No.l 1090 
Gravel No.2 NA 

additions R4PN 14 
Water 172 

Concrete Comeressive Strength 

:li!!JWI 
($_>,ill Jlill J ($.J~I J d.J,bll t.la.l\ ~\ 

..SJ~lj ,,;__,.w,a ._\All ~I 

.,s~l~l.t 

500 cube 15*15*15 

Sample ID II Casting Date II Testing Date II Weight u.;, w,;gbt w Stength I A mag, II Average % (gm) (Kg/cm3
) (KN) (Kg/C~l) 

~1 2436 
II 

I 82-t0 
II 

2-Ul I 

GG 
I 8288 2456 

ii-,' I 8311 2463 

-~ 
.) or. or. 

I II N N 833-t 2469 0 0 
.., !:::! !:::! 
~ ~ ~ I II :i ~ <""l 8357 2476 

0 

i:::: 
u 

~II 2483 

~I 2490 

~II 2462 

~I 2447 

;;;-11 2468 

~~:?~',, 

•i -~ nsult:yj;tt)t- .. '\ 
·;~ \\ 

I 

960 

1058 

1160 

ll48 

1021 

1051 

1087 

1088 

1106 

965 

ll47 

1160 

II 
434.9 

11-=-~- -
II 

479.3 · I 
II 525.5 I 

520.0 

462.5 

476.1 

488.9 II 98 
492.4 

II 492.9 

II~ 
II~ 
II~ 
ll-;;5.s 

Contractor: 

, · 

\ 

J 
' j/ 

·,~~........,... ~' 
·, "'~ .J;, _,, 



~1 _;~,-~ ~ ~ ~ ~w ul_;~ 3 <J~-P 9-~!_e.~ 

: oilWI ~y!JI 

~I ~JJ l..WI u~JU...U o~I ~y!JI 

l'-:::---::3 
<> => .....,- ; c::>J I ~.J .-., ■ I -
~~• ~ ... c;a --=..:...1Sca,I ft er It 
6..._.~_, . .,_~,,. ..g, .. -::-.... ,.db,L~ • ..-:;-'# ...-.--=-.4,....-..-..,.,...#I .....a....,ca,,.,,~ 

:imwl <J_;~I 

(r--P-4 r~I J) y_;a.ll 6.JLJ~~I 6J,t-ia~I 

~c~ ..,..~, .. ::.,_,.,.j...::.::....."Y:1 ..:,~, 
, .f".SiA ..... -, -t-~-

Type of sample/ Field Test: 
Sample Location: 

Compressive Strength(kg/cm2) 

Bottom Slab CR3-CR5 
Compressive Strength: 500 kg/Cm2 

Cement Content: 520 kg/m3 

Cement 520 
Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

~ 8305 1141 
~ 8290 2456 
~ II) II) 
~ N N 8265 2449 u = = 
.c N N 

--- --- 8320 2465 c,: ~ ~ 

00 = = --- --- 8277 2452 e 0'-1 \,0 
~ N 

1091 
1125 
1148 
1201 

0 8305 2461 - 1064 -0 8301 2460 ~ 1225 
8334 2469 1230 

Consultant: 

(r--P-4 r~I J) y_;a.ll 6,,1...;~~, 6J,t-ia~I 

\ 

•. · ..,-.t<_ \ ~et,~·. \ . \ 
y ,i \\ 

.\ ··· ,, 
lj If 

r; ,,i, ,"./.!,? 
\\ -1...~-. /" '/., 
\\ ,, -~- / ,• ~ '··-~~--:;_~,:, .' ,,;/ 

~-.... ·...:,.-+"-.-·· ·:/ 
~~-

:imwl 

<J~I Jilli J <J_;~I J ~ l..WI ¼f-11 

IS~lf ~ •1•.U ~I 

~..,,,u J,i,i,ltt 

500 cube 15*15*15 

516.9 
494.2 
509.6 
520.0 II 522.0 104 
544.1 
482.0 
554.9 
557.2 

f~ . /ff/4 ,, 
1~l '\HlkU': 
t-
\ £,: 
\9 a 

' ._) 

\, <;:;,i', '''·•-...jt..»~ ,.._ - ; ' 
" ·· ~l..::,, .. ..,· ...... . ...I:- ~.i •• U I :)S:" 

' •• .. ~ 



: oil.i..ll~y!JI 
J_,;.bll ~-.)J l...WI i.::..'i_.,11...ll o~I ~_y!JI 

<>:::,,-,.-;<>fl c:::i ::-:,....I el1 11-
~,-..lc:a.J• ~., ~ --=..~qi ft -o I I 
,a. 11,._~ .,.,,.:a~ q. _-:,,,,........-0,L.~ ~ ............ _. . ~ 

:iillWI (J.;Wi:i.....l 

(~~4 ~_;;-/J) ~_;&JI u,;.;Wi:i.....'il ~~I 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

Webat Slab CR3-CR5 
Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

item Wei2htllm) 
Cement 500 

Sand 690 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13 

Water 168 

Concrete Compressive Strength 

7-Da s 

Sample ID 

8498 2518 1170 
Ill 8230 2439 1281 c:z:: 
~ 8327 2467 1272 
"" IT) IT) 

c:z:: N N 8393 2487 1116 u Q 0 
N N .c -- -- 8291 2457 1265 

~ ""' N 

en 0 0 -- -- 8143 2413 1370 ..... 00 ',:f' 

~ N 0 
.c 8118 2405 1252 
~ 

:$ 8345 2473 1373 
8395 2487 1271 

Consultant: 

:iillWI 

(i.;:ll Jilli_., (J.J4SJI _., ~ l...WI ~I 

.s~f;f .i,,111M --.WI..,.., 
.s~• ,Ji,,i,l .. 

500 cube 15*15*15 

cm2 Average :verage % 

530.0 
580.3 
576.2 
505.5 
573.0 572.3 114 
620.6 
567.2 
622.0 
575.8 

Contractor: 

A ··- ~r 
, ) . 
•J' 

"' II' ... 



ChiJ Ell~lt"f'lillg Tt-stiu~ & 
ConsnHiI•~ Pnit 

._.a...,11 .:..I Ji..iw-1 , .:al 1~1 a~, 
•.: ; .i.o,11 

Technical Report 

Cube Compressive Strength 

(Upper Slab CR 8 to CR 9) 

(28 days) 

4/1/2025 

Project 

c;1.;wJI Jlb.aJI Jl.w..o ~ r~ ~ ~)::> ~w - 3 '-?Y.# ~lkjl t9~ 

Borg Al Arab - Alexandria 

£::: Prepared for 

ALMOT~fi~-for Contracting and Paving Roads 
... 

www.ejust .edu.eg 

CETC25020081.CONS.CONCO 1/3 
CINTECH@ejust.edu .eg 

Telephone No.: 16448 



Civil Eugine-e-1ing Te-sting & 
Cou~ulting Unit 

~~-- . • . '1 ••J I.♦.•• 1 ••) 1 -••~) :. 
-~ Mil j UI 1#11 , Mil Jr.+-&- M~, 

4.? ; a.oil 

Cube Compressive Strength Report 
Company: 

Owner: 
Casting Date: 

Concrete supplier 

Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 
Sample Testing date 

Sample age 

www.ejust.edu .eg 

CETC25020081.CONS.CONC0 

ALMOTAHEDA for Contracting and Paving Roads 

General Authority for Roads & Bridges and Land Transport 
4/1/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~_r-JI JlhAll J'-.o ~I"~~ J::i_,k ~lA:i - 3 l.?Y.~ ~~It,~ 

Upper Slab 

( CR 8 to CR 9 - ) 

450 kg/cm2 (Provided by the company) 

Cement (kg/m3) 500 

Water (kg/m3) 165 

Sand (kg/m3} 690 

Gravel size 1 (kg/m3) 

Gravel size 2 (kg/m3) 
Add. (kg/m3) 

2/3 

1090 

0 

13.5 R4PN 

CINTECH@ejust.edu.eg 

TPIPnhnnP Nn · 1 F.LlLll< 



Test Results 
Cube Cube loaded Ultimate 

No. weight surface area Load 

(g) 2 
(cm ) (kN) 

1 8026 225.0 1251.5 

2 8081 225.0 1276.7 

3 8335 225.0 1318.4 

4 8341 225.0 1470.8 

5 8233 225.0 1379.1 

6 8276 225.0 1423.6 

7 8243 225.0 1388.7 

8 8232 225.0 1405.4 

9 8190 225.0 1388.3 

Avarage Compressive Strength 

Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fahmy 

www.ejust.edu .eg 

CETC25020081.CONS.CONCO 

C'hil E:n~1N•1iug Tt-stiug & 
Con~1lltin2: Pnit 

4-~I .:.iii Jl.ii..-1 , .:.I 1~14~, 
◄;: i~I 

Compressive Strength 
Note 

N/mm 2 

55.6 

56.7 

58.6 

65.4 

61.3 

63.3 

61.7 

62.5 

61.7 

60.8 

3.16 

3i3 

ke:/cm 
2 

567 

579 

597 

667 . 
625 

Upper Slab CR 8 to CR) 
645 (9 

629 

637 

629 

619.5 

32.20 

Lab Engineer 
Eng. Mohamed A. Al-Najjar 

CINTECH@ejust.edu .eg 

Telephone No.: 16448 



Chil :Engint-f'riug T('-r,.ting & 
CousuUin2: Fu.it 

..,_.:a..i.JI ~IJ~I, ~114=-,il ::i.a.:a., 
;;_:; ~• 

Technical Report 

Cube Compressive Strength 

(Upper Slab CR 11 to CR 14) 

(28 days) 
6/1/2025 

Project 

c:~I Jl1wl J~ ~ r~ ~ J.:t~ ~La:i - 3 "?Y.~ ~l.tu.ll t,~ 

Borg Al Arab - Alexandria 

AL 

www.ejust.edu.eg 

CETC25020082.CONS.CONCO 

Prepared for 

for Contracting and Paving Roads 

(February 5, 2025) . --·, 
- -tnll"4iflil"~"'"'~ f ~--.. ~~~~ 1· '\' ~ 't .• "T , ' ,1.i., .. .,. .. to .t • .,,.. 

\ ......... :-..;;, . .;. ... """~-----~ . 
i ~,. . ·\ •~\twl~•.»J \ ___ ,_...,... ... ,_ , 

\ · ~.JUST.' CITC Ualt ~ 

' 

1/3 
CINTECH@ejust.edu .eg 

Telephone No.: 16448 



~llll!lk 
.... ~~ Egypt-Japan Unlvenltyof Science and Te<hno'logy 
l--,. 11111"--I lµ.gilgi.Slll 9 pglsill Cl!-'4411 ~.,.a.a.II OJ2.al.;s.JI 
~~ x 9 7 ~ s *ft~ am*~ 

Civil Eugi.I1e-e-1ing Te-sting & 
Consulting Unit 

._~I .:..1 Jl;;,·;-1 , .:..1 J~1 ;...»., 
di.? ; .~1 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 

Casting Date: 

Concrete supplier 

Curing condition and storing 

The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 

Sample Testing date 

Sample age 

www.ejust.edu.eg 

CETC25020082.CONS.CONC0 

General Authority for Roads & Bridges and Land Transport 

6/1/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~.,r-JIJl.bAJIJl.....o ~ f~ ~ ~fa ~laj- 3 '-?Y._,! "UJI t,_,.!..o 
Upper Slab 

( CR 11 to CR 14 - ) 

450 kg/cm2 (Provided by the company) 

Cement (kg/m3) 500 

Water (kg/m3) 165 

Sand (kg/m3) 690 

Gravel size 1 (kg/m3) 1090 

Gravel size 2 (kg/m3) 0 

Add. (kg/m3) 13.5 R4PN 

OPC (Provided by the company) 

Standard Cube ---'"\ 
~11,,-,~·~· i 

' ·~,J'191All .. - " ·r- , • I , ... • , .. • " .,.,,~ I Ol2S ~ .. "' ,.·'°"",.,...... ~ ,,,,,, __ ..... .,,.,. . - ...... ~ . 
'a.~_,,,_...\ •.. ,j,,,i# i 

t.-JU$1.' ct.TC ualt ,_J 

\. 

2/3 
CINTECH@ejust.edu.eg 

Telephone No.: 16448 



Test Results 
Cube Cube loaded 

No. weight surface area 

(g) 2 (cm ) 

1 8285 225.0 

2 8303 225.0 

3 8217 225.0 

4 8031 225.0 

5 8105 225.0 

6 8163 225.0 

7 8298 225.0 

8 7996 225.0 

9 8213 225.0 

10 8007 225.0 

11 8273 225.0 

12 8163 225.0 

13 8227 225.0 

14 8228 225.0 

15 8067 225.0 

16 7986 225.0 

17 8269 225.0 

18 8362 225.0 

19 8231 225.0 

20 8127 225.0 

Ultimate 

Load 
(kN) 

1353.3 

1274.7 

1318.5 

1318.3 

1342.0 

1386.4 

1191.6 

1344.3 

1251.0 

1380.5 

1307.6 

1415.0 

1346.7 

1362.7 

1511.9 

1277.4 

1337.7 

1312.0 

1322.7 

1291.5 

Chil Euipnt-t'l'iug Te-f.ti:ng & 
Consulm12: Fnit 

:i-~l .:.IJ~I, .:.IJ~I ~~, 

◄ .: i~I 

Compressive Strength 
Note 

N/mm 2 kf!/cm 
2 

60.1 613 

56.7 578 

58.6 598 

58.6 597 

59.6 . 608 

61.6 628 

53.0 540 

59.7 609 

55.6 567 

61.4 626 

58.1 593 Upper Slab CR 11 to) 

62.9 641 (CR 14 

59.9 610 

60.6 618 

67.2 685 

56.8 579 

59.5 606 

58.3 595 

58.8 599 

57.4 585 

Avarage Compressive Strength 59.2 603.8 

Standard deviation value ... -- ~ 729.79 .. -::-:.-th .-,iJ,~ 

~ I~ ~•~.t I~ 'Y It ,r, ·• •,. I ~ ~i' .t ,: ~ .. ~ ....... .., ....... - ,Y. \ 

Technical committee ; ~1 ,.-.-~ .. ~\-..,.,~•u-»* i. Lab Engineer 
-~\--~ ... , It . 

Prof. Dr. Mohamed F. M. Fahhf9' i:; • . 1us-r ct.TC '-'• fRg:-Mohamed A. Al-Najjar 

www.ejust.edu .eg 
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Telephone No.: 16448 



Technical Report 

Chil Eng.i:uee-iing T('Still~ & 
Cou~11lting Un.if 

... ~1 .:.I .,~I , .:.I ,~1 ;i~, 
;; .! ; '0,11 

Cube Compressive Strength 

(CR3-CRS:~WI - Bottom Slab) 

{28 days) 
19/1/2025 

Project 

c_'~I Jlb.all Jlw.o ~ f ~ &w,> J:~ ~la:i - 3 '-?>:~ ►tk.>I f:,9~ 

Borg Al Arab - Alexandria 

Prepared for 

ALMOTAHEDA for Contracting and Paving Roads 

· (February 17, 2025) 

: ....... ~.~~41,..,, .... ~• . 
~ .. _ 'f •• ◄' • ,::; t ' : ,. ., •, I • • 

~ ! ~ ",;1---·---··--·,.._.,..,... 
"' i ~~,~ .... ,~"-'__.,'w.• 

~ 1 "i O ~ • ~ -JUST C1!TC Uelt 

www.ejust .edu .eg 

CETC25020330.CONS.CONCO 1/3 
CINTECH@ejust.edu.eg 

Telephone No.: 16448 



~ 
...... 

• 
~'I Egypt-Japan UnlvenltyofSdenceandTe<:hnology 

t,-"11111 "..ti ~g,.l~I 9 pgu:ill d!-,i~4.11 ~;ot1.U lli2.t3~1 
~~ z Y 7 ~ 8 *ft ~ & ~ * ~ 

Ch -ii Engi.Itt-t-Iing Te-sting & 
C onsulting Unit 

J..MAII ~IJJ;;,•;-1, ~•J~I j~, 
;;_? ; ioo,11 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 

Concrete supplier 

Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 

Sample Testing date 

Sample age 

www.ejust.edu.eg 

CETC25020330.CONS.CONC0 

General Authority for Roads & Bridges and Land Transport 

19/1/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~,rll1ll:wl1l-o ~ r~ .:,.....> J:fa ~w - 31.?Y.jS "Ll..il t,_,.!...o 
0 

( Bottom Slab - J.,oWl:CR3-CR5) 

500 kg/cm2 (Provided by the company) 

Cement (kg/m3) 520 

Water (kg/m3) 165 

Sand (kg/m3) 670 

Gravel size 1 (kg/m3) 1090 

Gravel size 2 (kg/m3) 0 

Add. (kg/m3) 14 R4PN 

OPC (Provided by the company) 
Standard Cube 

17/2/2025 

17/2/2025 

29 Days 

2/3 

CINTECH@ejust.edu.eg 

Teleohone No.: 16448 



Chil En~iJu•t•ling Tt-still~ & 
Cou~mlnng Unit 

:i.u..1 .. , .•. 11 .:..11~1, .:..11Lp.:i.a1.:.i.a.:i., 
'.:i .: ; \o,11 

Test Results 
Cube Cube loaded Ultimate 

No. weight surface area Load 
Compressive Strength 

Note 

(g) 2 (cm) (kN) N/mm2 k~/cm2 

1 8318 225.0 1161.2 51.6 526 

2 8328 225.0 1228.4 54.6 557 

3 8276 225.0 1238.2 55.0 561 

4 8402 225.0 1244.0 55.3 564 

5 8015 225.0 1243.3 55.3 563 

6 8015 225.0 1264.5 56.2 573 

7 8384 225.0 1311.4 58.3 594 - Bottom Slab) 

8 8181 225.0 1263.6 56.2 573 {CR3-CR5:J.i.:,WI 

9 8311 225.0 1287.9 57.2 584 

10 8486 225.0 1328.5 59.0 602 

11 8422 225.0 1284.0 57.1 582 

12 8151 225.0 1451.4 64.5 658 

Avarage Compressive Strength 56.7 578.1 

Standard deviation value 3.12 31.82 

Technical committee Lab Engineer 
Prof. Dr. Mohamed F. M. Fahmy Eng. Mohamed A. Al-Najjar 

www.ejust.edu .eg 

CETC25020330.CONS.CONC0 

,,..~~-----------., : ~~ ~.l')lall~~,.._.~, : 
j ..... .t , · ~ : Q t 1! T ~ :p , -:- , 
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! -..Ill ...,.,.... ~1,1,,,ii,i,,,h wt;.., AM• J 
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: o:awl~y!JI ;lillWI <IJl..!.l...l 

JJl:i.11 U,,.,QJJ t.w1 ~'i.Jl:Wl 0~1 ~y!J1 (r-P-4 r>--f J) 1.:-1...,._ll 6.JLJl..!.l...~I ~~I 

a=> ===--·; c:>11 c::i ......,._. ,,, n -
~~• -.o....-::::..., Q ~~qi ft er I I 
<io. ·L .. ~.,_....a, q. _-:.,.._..,..~• ~· ~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

BOTTOM SLAB CR14-CR17 
Com ressive Stren th: 

Cement Content: 

7-Da s 

Sample ID I Casting Date I 
~ .... 
c::: u 

3~ 
ll'l 
M 
Q 
M 

rJ:J c::: -M 
~u Q -0 ~ 

Q 
r' 
r' 
0 
~ 

500 
500 

ll'l 
M 
Q 
M -M 
Q -Q 
~ 

Consultant: 

kg/Cm2 

kg/mJ 

item IIWeiJlht(lm) 

Cement _ _JI 500 
Sand 690 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13 
Water 168 

Concrete Compressive Strength 

2476 1030 
8276 2452 1027 
8123 2407 999 
8296 2458 914 
8405 2490 1017 
8416 2494 1126 
8181 2424 910 
8102 2401 980 

(r~4 r..?'-41 J) 1.:-1...,._ll 6.JLJl..!.l...~I ~~I 
... , 

:~I 

(1->.UI Jalll .J <iJ4ill .J ~ t.WI ~I 

500 

466.6 
465.2 
452.5 
414.0 
460.7 
510.1 
412.2 
443.9 

... .,...,. .. ..,w,a ..... 1 ....,, 

..s., •. u .),i,i,l .. 

cube 15*15*15 

Average Avuage % 

454.5 91 

·, 



: oill.31 l.s_;.JJI 
~I i...A.w2..)J t.w, ~"i.Jl:Wl o~l l.s_;JJI 

<>::, ==>-i <>111 c:i .......... ,-a-, II -
~~• ~, 9 ---=.:..~91 ff er I & 
a.~..,_JJtll:, .............. ~ ~ · --

:~lij.;~I 

(r~4 r.Y-/J) 1.:-1.J&ll u.,JJ~'il u,,..~I 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

UPPER Slab CR3-CR5 
Com ressive Streu th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

item 
Cement 500 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

7-Da s 

Sample ID Casting Date 

Ill 8310 i:i::: 1208 
u 8280 2453 I 

~ Ir) II') 
N N 8270 2450 u Q Q 

.c N N - - 8315 2464 C'a N N 

1131 
1240 
1123 

en Q Q - - 8280 2453 i:i::: Q t---
..-1 ~ 

r.:i 8315 2464 c.. 

1160 
1090 

c.. 8345 2473 ~ 1018 
8350 2474 1083 

Consultant: 

:~I 

(IJ:lll Jalll .J ij.;41ll .J J)all t.WI ¼.,JI 

.. ~,...,,.wa .. 1a11 ...... 

.... ,~ii. 

500 cube 15*15*15 

547.2 
512.3 
561.7 
508.7 512.1 102 
525.5 
493.8 
461.2 
490.6 

/ : 

/_? 
t:: 

'· '(' ~ 

-- ~ • I I 

t . ( 

~ .. 

,, 



: olli...ll ~y!JI :iil!WI '-iJ~I 
J..>bll ~JJ l.WI ~'i.JlL.ll o~I ~pl (f-.,a.4 f.P-A/J) 1.:1>,II 6.,LJW.:l.iil ~~I 

<>:::, =-i c,11 ~ .... -.-. II -
~,-..ac:::....11 ~, '9 --=-=--~q ■ ,.,, ,arl9P 

o.~........:a:,. Q: ---~ ~ · -=----==--

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

Webat CR14-CR17 
Com ressive Stren th: 

Cement Content: 

r-.... 
c:z:: 
u in 

4 N 
Q .... N 

c:z:: --N u Q .... --('II r--
.Q ... 
~ 

~ 

500 
500 

in 
M 
Q 
N --N 
Q --'-:t' 
N 

Consultant: 

kg/Cm2 

kg/m3 

, .. 
item w·. a ·, 1-i,, .:~~ 

'' 
Cement 500 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

8209 2432 1132 

8105 2401 1019 

8470 2510 1191 

8272 2451 1074 

8343 2472 1129 

8451 2504 1079 

I 

:iillWI 

'-i~I Ji,lll J '-IJ41JI .J ~ l.WI ~ I 

.$~._,.,w,.w•~ 
..-.• ,UJl;oli,. 

500 cube 15*15*15 

512.8 

461.6 

539.5 
500.1 100 

486.5 

511.4 

488.8 

_,,, ~ ntra~ : 
., '1/ ,.. 

.~ •(1 I f . I 

\ .. \ 









~I JLWll ~ ,-'js;,_ ~~~W ~IJ~ 3 ~~.,S ~Li!J! t~ 
: oil.WI ~y!JI :~lc5J~I 

J>ll ~_).J t.w1 ~'i.;LWl o.w..J\ ~y!JI (~~4 ~_;:.../J) '-:-1~1 6.,,i,.J~'JI ~~\ 

I~ /~ y~I ,(.i;A .. · .. · 1__,.;J;,;:;.,.,,;•;11 ,:;Jl-~1 
~ <"~4-1"'..,,,..... 

o => :::::,. "i <>' I ~.J ,·;-, n -.c 

.,.§,-k::a.JI ~, q OL::.11.UQI a c:,IJ 

°'~~ ... -~~·~ 

Type of sample/ Field Test: 
Samnle Location: 

Compressive Strength(kg/cm2) 

CRl 7-CR20 ~\J ~JP.a~ 

Compressive Strength: 500 kg/Cm2 

Cement Content: 520 kg/m3 

670 
Gravel No.1 II 1090 
Gravel No.2 II 0 

additions R4PN II 13.5 
Water II 168 

Concrete Compressive Strength 

·3> 0 II 8244 
lO lO 

~~ N N 
Q Q 

\ Ca? 
N N 

II - - 8230 r--- ~ ~ 
.2 ~ Q Q 

1~ - -~ QO 
~ ~ 

8217 

Consultant: 

,f'1 ;~ :<.;;;J..~:/J) '-:'.;all uJ:l.)~'ill • . 
1/v,_r/~- W'-'4--JI 

/, _t 
{(. 
\ 

~

· -~::-.--- -._,;/ 
-1/ -

II 2443 II 1074 

II 2439 II 1048 

II 2435 II 1078 

II 

II 

II 

:~\ 

c5.;:JI Jilli .J (5J4SJI.; JJ,bll l.W\ ~I 

..s~'"' ...,..u .,...,, r MM' 

..s,tlllt Jiiiillt 

500 cube 15*15*15 

486.5 

474.7 II 483.2 II 97 

488.3 



~~I J~I ~ t~ ~ ~ ~W ~IJ~ 3 ~~.,S ,\..Ju! E.~ 

: olll.ll ~_;,.!JI 

Jjhll ~.JJ t..w1 ~"l_J\l...U o~I ~_;,.!JI 

I~ 
o::::,, :::::,.-; oll ci ....,.J ,·;-, JI -

'9~1 ~.J q ~Uc;al & oLI 
o~.....,d., • ......-L.qa..c, ~• ~ 

:~l<5J~I 

(t~4 t..P-A! J) yjt,ll ~..J~~I uJ'-11~1 

<~cl· ~ ..,,,....,...;;1 -UM.·-. ,;_~"I.' 0~~1 
~ J;,: ?-~4-1"~ 

Type of sample/ Field Test: 
Sample Location: 

Compressive Strength(kg/cm2) 

CR5-CR8 'r♦'_;t.:. ~~~ 
Compressive Strength: 500 kg/Cm2 

Cement Content: 520 kg/m3 

670 
Gravel No.1 II 1090 
Gravel No.2 II 0 

additions R4PN II 13.5 
Water II 168 

Concrete Compressive Strength 

'3> 0 II 8244 II 2443 II 1053 
tr) tr) 

~ ~ N N 
Q Q 

\~ N N 
II II II - - 8230 2439 1091 

:1 ~ 
~ ~ 
Q Q 

'") ~ - -~ Q \u ~ N 

8217 II 2435 II 1167 

Consultant: 

a.~ ,~I uJ'-ll~I 

II 

II 

II 

:~I 

<5-.):\ll Jilli_, (5J4SJI _, J_;hll l..WI ~I 

J~ •• ~ ..... ,~, 

~,...tJJiillj 

500 cube 15*15*15 

477.0 

494.2 II 500.0 II 100 

528.7 

I ~J.s .. 
'\ 



: oilWl~y!,.11 :.illWI ,,f;~I 

J_;hl1 ~.JJ t.w1 ~'°iJ\:Wl 0~1 ~y!,.11 (e,-,i-4 e,Y-/J) ~_Ja.ll UJLJ~~I 6.J.w14-JI 

o :::,, ::::::,, ·; <:>I I ~ .J ,-;- • n -
..§J---1<::>,JI ~, q ~»qLli..c:,...LJ 
o~~Q,~a...:;....o.~• ~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CLN20 Jallp.11 ~11.rr-'_;U. ',f'-"JP.o~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

II item H Weismtlk2) 
Cement 520 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID Casting Date 

·3; 
8150 ~, Ill Ill 

\.~ 
N N 
0 0 
N N 

:1 0 -- -- 8350 2474 1348 ,N """ """ ~3 0 Q -- --..,,. 
""" \u N ("") 

8490 2516 1350 

Consultallt,-.•-::::-.. 
/.£ ·: .. -·: .- .. "' 

(e,-,i-4 r,Y-/ J'y,~~ -6"'...;~~I ~4--JI 
1/ i! /, , \ 

~ ..-,,.f-· . ~ 

., 

II 

II 

:.illWI 

(i~I ~I J (i.J4iJI J ~ l.WI ~I 

.s~•.1 .;,w,a .,.i,.aa ~• 
.s~JJiillt 

500 cube 15*15*15 

cm2 

609.3 

610.6 610.5 122 

611.6 



: oilWI ~y!JI 
~, ...a...aJJ t..w, ..:..~_,ll..ll &~, ~y!J, 

o ::, ::::, ·; e>J 1 ~.J ,·;·, II -
._g~I ~, Q ...:.:..a:UqLn.c>-LJ 
o~,.,,.:i.,c:.~~~•~ 

:~1<.j_;~I 

(r~4 r~/ .1) --:i_;t-11 ~~'-11 UJ'-'1~1 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CLN20 ~lp.ll ~l '-r-'j,,:;,. ~.».~ 
Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

I item Weight{~! 
Cement 520 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID I Casting Date I Testing Date 
Weight Unit Weight 

cm3 

·3; 
8417 2494 1002 ~, ll) lO 

\.~ 
N N 
0 0 

II II 
N N 

:1 0 -- -- 8265 2449 1175 
~ N 

... N 

\3 0 0 -- --\0 N 

II II 
·1 u N 0 

8120 2406 1156 

Consultant: 

:~I 

<.j~I Jilli .J <.j_;4S,ll .J J)all l..WI ~I 

1$~1.t .;._,wa ;..'-'11 ~ 

IS.J!ill Ji,i,llj 

500 cube 15*15*15 

Average Average% 

453.9 

532.3 503.3 101 

523.7 



: o ili.11 4-i _;.!JI 
~I Uw2JJ t.w, ~"lJl1...ll o~I 4-iy!ill 

0 ::, :::::, . i <:>' I ~.J ••i•• •- -
.§>..i.:::.JI ~, Q ~:UQI fi o1J 
01.-!::a~Q.~L:;a,-,,o~•~ 

: i.!l.lW I 1$ JLJ.:i....ii I 

(r~4 r~/ J) 1.:-1...-JI UJ-1.J\.J.:i.....i~1 WJ'-11~1 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CLN20 .12..il_p.11 ~1 i.r--.J~ i,r"~~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

item 
Cement 

Sand 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Coml!ressive Strength 
7-Da s 

Sample ID I Casting Date I Te 

·3; 
8350 2474 ~ 1, IT) IT) 

1002 

\~ N N 
0 0 

II II 
N N :1 0 - - 8366 2479 1175 "") N ~ N 

\3 0 0 - -r--- ~ 

II II 
- u N 0 

-\ 8165 2419 1156 

II 

II 

:i.!l.!WI 

(IJ:ill Jilli J 1$J4SJI J J):all l.Wl ~I 

.s~•.t ~ .,.,.n ~• 
.s,,.u JMllt 

500 cube 15*15*15 

Average Averaae % 

453.9 

532.3 503.3 101 

523.7 

. _ ..... -
,. .. t,;..~~· 

.. . ~;': 
•. 

_,. '/ ~4-
"'--.......... ,. 



: oilWl~.;,i!JI 

JJl:ill ~.)J t.w1 ~~_J\l...ll o~I ~pl 

o ::,, :::::, .i ,ol I ~.J ,·.-, II -
,.§..J,-k:,.JI ~, q ..:::...Uc;al & <> LI 
01..!!a......:U Q .,,._....,'-'?-c> ~· ~ 

:~I (IJWi:l...l 

(f~4 fY.../J) yJLII 6-JLJWi:l..."il w.,,-,i~I 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CLN20 ll.il-.,a.11 ~ I er.JU. i.r"~.Jii 
Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

item Wei~ 
Cement 520 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample}D [ Casting Date I T 

·3; 
8216 2434 1288 

~ ~ ll') I.I) 

\~ N N 
0 0 

II II 
N N 

:1 Q ---- ---- 8314 2463 1252 ,N "'"' N 

1;3 0 0 

---- ----0'I I.I) 

II II 
·1 u N 0 

8257 2447 1374 

:~I 

(1-.»ll Jli,ll .J (IJ4SJI .J JJall t.WI ~I 

-f~IJ .,,w,a ;.;.1an ~ 
1$,...&J Ji,i,l:IJ 

500 cube 15*15*15 

583.5 

567.2 591.0 118 

622.4 

~oc t/1T'ti'~ ', ,, 
. .... ,\ .. 

) ' 

/r 
' 

:• I . . \ 
. ! 

.l.,-

\ \ 



: oilWI ~_;Jill 
J_;.b.11 Uow:IJJ J....WI u"J-,ll..ll o~I ~_;Jill 

0 ::, .....,. ·; c:,I ~ ~ .J ,-.-, .. -
..§_.Jc::,..JI ~, q ..::.:..O:U~• fi oLI o~.,...:b..,......,..L,;>,...o .,..........._.,...........,,._ 

:iillWI c.;_;~I 

(r P4 r_;:,.,.f J) ~>11 UJ!.J~~1 ~Jo.if.JI 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength{kg/cm2) 

CLN20 .l,.il,,p,JI ~1 ir.-_;l.1. V'"".JP.-~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 520 kg/mJ 

le i~m I Wei~ 

Cement 520 
Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

I additions R4PN 13.5 

I Water 168 

Concrete Com~ressive Strength 

7-Da s 

SamplelD 

·3; 
8344 2472 1257 

~ ~ lO II") 

\~ N N 
0 0 

II II 
N N 

:1 = -- -- 8146 2414 1270 
~ N .... N 

\3 0 0 -- --0 \C 

II II 
.\ u ~ 0 

8485 2514 1244 

. ·~ 

II 

II 

:iillWI 
c.;.,Hll Jilli_, c.;_;41,11 _,~'-..WI ~I 

\$~._....,,..,. ..... ,~ 
"1,toll J,ii,llf 

500 cube 15*15*15 

569.4 

575.3 569.4 114 

563.5 

~·-~ ~~ ·;;;~--,.,, 
,. 

. .., ~
~, .. 

' .~ :.,,,~ . 
. : \ 

\ \· w~ l \~ .' 

• _,,,,.,,,. ~. 
___,. C ·• 



: olil...11 4-Sy!.ll :~I ',f.JWilwal 

J.;l:ill ~..).J l..WI u'i_jt:Wl o~I 4-Sy!JI (~~4 ~~/J) 1.;1..,-.ll 6..H..)Wilwi'il <»"'"~I 

0 ...,, ......,, ·; c:,1, c:t....,!::,. .J ,-,, .. -
'9..J-JcJI ~, Q ~~-;al ff o1J 
01..b_._-9,__Lq,,...o ~I ~ 

Type of sample/ Field Test: 
Sam le Location: 

Com ressive Stren th: 
Cement Content: 

7-Da s 

Sample ID 

·3; ..,. If) 

~ ,-; N 
c:i:: Q 

\~ N -
:1 ::: 

N 
Q 

~ c:i:: -N 
\u Q 

Compressive Strength(kg/cm2) 

CR11-CR14 i.r-.Ji;. 1.,"".JP.,~ 

500 kg/Cm2 

520 kg/mJ 

.· item Wei - ·;;.. -
,' 

Cement 520 

Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

8202 2430 1316 
If) 
N 
Q 

II 
N - 8213 2433 N 1337 
Q -O'I 
Q 

II 
8365 2479 1239 

I 
I 
I 
I 
I 

II 

II 

:~I 

'1~1 Jilli _, ',f.J4SJI _, ~ t.WI ~I 

--~ .... ~-... ·~ ..,.,..a, J,ii,llt 

500 cube 15*15*15 

596.1 

605.7 587.7 118 

561.3 



: o.l&WI ~_;.!JI :~11,5-,;~I 
~1 u.w::i-" t.w1 u'i.JlL.ll 0~1 ~_;.!JI (r-.,a.4 r~/ .1) ½I_Jt,JI 6-JLJ~'il UJ'"'~l 

o ::::,. ::::> .i ol I ~.J ,·;·, •• -
'9.J-.k:....11 ~, <;) ~~c;,• & olJ 
o~~ .., -=--L,;,,...., __....., , .....__ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CR11-CR14 ~,.)IJ. ',f""JP.,~ 

Com ressive Streu th: 500 kg/Cm2 

Cement Content: 520 kg/m3 

I item ~Welght(kg)I 
Cement 520 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID 

·3; . ..,. 
~...; 
~ 

\Co? 
:1 ::: 
'~ \u 

Casting Dab~ 

8468 
II') II') 
N N 
0 0 
N N --- --- 8133 N N 
0 0 

--- 0 ~ 
0 ,-I 

8201 

Consultant: 
,:::-.:::---=-. .·- .. 

(r-.,a.';,~-0::-1-?:?Jl.~~'il UJ'"'~l 
,· 4, ';/ "'.;_ ,· 

I 

.,.. \ 
,/ ! 

J 
, , I 

If t I 
, ·, / 

I 

. / 

2509 1184 

2410 1381 

2430 1110 

:~I 

($.J:131 ~I .J ($,.)41,ll .J ~ l.WI ~I 

IS~ft .,,wa ._..af ~I 

1$,#11 JA,i,llj 

500 cube 15*15*15 

536.4 

625.6 554.9 111 

502.8 



: oliWI ~_;.,!JI :cllWI <1JWi:i....l 
~I ~.)J t.w1 ~"i.Jl:Wl o~I ~.;,,!JI (r.Ji.~ r..;:-/j) ,.aJLII UJLJWi:i....'i1 u,..~1 

0 ::::> :::::> •; c:,11 ci :"':> .J I•;• I II -
'9~• ~ .. q ...::.::...:u..,.La-c,JJ o'-"""..o-ab ,.. ........,......_..,,.,........._,~ 

Type of sample/ Field Test: 
Sam le Location: 

Com ressive Stren th: 
Cement Content: 

·3; -
~1 II') 

~ N 
\ Ill 

0 
N 

:1 ...:l --N ') z 0 \•!J --""' ·- -! 0 

-\ ,-; 

Compressive Strength(kg/cm2) 

1 J.,a\i NL5 .b.il_pJI ~I ~J1.:,. ""JP.-~ 
500 kg/Cm2 

500 kg/m3 

item 
Cement 500 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN II 13.5 
Water 11 168 

Concrete Compressive Strength 

ems 

8270 2450 
I 

1336 
II') 
N 
0 

II II 
N 

1294 -- 8250 2444 N 
0 --.-I 

II II 
.... 

8240 2441 1289 

,.)',j:-,·;:.;~., 

• I 

:cllWI 

(1~1 Ji.lll .J (1J4SJI .J <.!.),Jl t.WI ¼t,JI 

J~lt .i,WI .. wt ~J 

1i1.-• Ji,i,11.t 

500 cube 15*15*15 

605.2 

586.2 591.8 118 

583.9 



: oliWl~y!JI 
~1 ~JJ t..w1 u'i.JIL.l.l o~I ~..,.!JI 

o::, ::::,·i oil ~.J •·•• U -
..§ ,-...lo,JI ~, q ~ 11q,I H oLI 
olA......,:t,.,......-~~• .............,, 

:~I <.j.;Wi:i....il 

(r-.,a-4 r..;-f J) ~JLI' 6.H.;Wi:i.....~1 ~~, 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

2 ~li NL5 ~l~I ~I 'r-'.;IJ.. ~JP.o.JiJ. 
Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

'': item W,. - ·•- ·"' 

Cement 500 
Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID Casting Date 

·~ -
8243 2442 1131 ~1 lO lO 

~ N M 
\. tr) 

0 0 

II II 
N M 

:1 ..,;i - - 8312 2463 1311 N N ,z 0 0 \•!J - -l,C ~ 

II II 
- -! 0 .... 
-\N 8494 2517 1111 

I 

II 

II 

:~I 

(l.»11 Ji.lll .J <.j.;4S,ll J ~ l..WI ~ I 

16~'-t .i.,,1IU ._wt ~ I 

1$,,.&I Ji,Wlf 

500 

512.3 

593.9 

503.3 

cube 15*15*15 

536.5 107 

,,,,-··· --...._ 
,,/..,.,.:. \ ' 

/ ---- '• 
\ 

\ 

I 

:,lni.::l.P >.• 
'"'-~ . ~·.,. 



: oili.JI ~y!JI 
~I ~JJ ~WI 1!.i'iJll..ll o~I ~y!JI 

o::, :::::,. ·; c:>i I ~.J •·•• II -'-9.......,,._., ~, Q ~:uq• a o11 
a,W!,,~ ... ....-L;,,...c» .,,.,,........_,-=-----

:lillWI (I.JWil....l 

(r~4 f_p,.,t>/ .1) 1.:,1.Jl,ll ~Wil....~I uJ""'.llf..ll 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

3 J..i:i\! NL5 ~l_p..11 ~I <.r".Ju. 4,""'.)P.-~ 

Com ressive Stren th: 
Cement Content: 

7-Da s 

Sample ID 

·3; -
~ ~ 
~ 

lrl 
N \lT) 0 
N 

:1 ~ -"") z N 

\•!J 0 --~ l'-
0 

-\ r,') 

500 kg/Cm2 

500 kg/m3 

item 
Cement 

Sand 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

lrl 
N 
0 
N -N 
0 -"" .... 

-.. :· ~-J -~, -
·,:.:--· 

8440 

8447 
II 

8418 
II 

2501 1203 

2503 
II 

1340 

2494 
II 

1353 

II 

II 

:lillWI 

'1~1 Ji.ill J (I.J4SJI J J)all ~WI ~I 

--~ .. .,,wa~•~ 

500 

545.0 

607.0 

612.9 

--~Jiillt 

cube 15*15*15 

588.3 

------­,,~~- -, 

118 

' I - L W ~ ~- \ 

i' 
;,\ 

~· . -.; . , . 
«, . ~-
~ ... ,_. . .. 

.... .....,Q_._, _.-.,--



: olli..ll '-Sy!JI :&....!I c,f,;L.!.:l....l 
J.>bll i..WJJ t..w1 i.::i"J.Jll..ll o~I '-Spl (~~4 ~~/ J) y_JLII u,LJL.!.:l....".ll u.,.wi~I 

o :> :::::,. ·; of I c:i ::"':>.J ,·,-, II -
ct.,9..J,..k:a...JI ~, '9 ...:.:..~-9■ H: o 11 
6~,.,_.lt, ............ ~~· -

Type of sample/ Field Test: Compressive Strength(kg/cm2) 

Sam le Location: 4 J-.o\i NL5 ~l~I ~ 1 i.r--J'..;,. ~JP.-.,;J 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg!m3 

item 
Cement 500 

Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Coml!ressive Strength 

7-Da s 

Sample ID Casting 

-~ -
8313 986 ~1 2463 

ll') ll') 

~ N N \II) Q Q 

II II 
N N 

:.1 ~ - - 8259 2447 1154 N N ~ z Q Q 
~-!I - -00 ll') 

II II 
·- ~ Q ~ 

-\ -.r 8125 2407 1030 

~==i; 
I 

~ i\ 

--~-A~ --- . .. 

II 

II 

:&....!I 

<Sj.ill J'illl .J <SJ\.pJI .J J)all t..WI '-lffll 

J~lt .i,11111,1 iiei.H ....... 

-.,.,..a, Ji,i,llt 

500 cube 15*15*15 

446.7 

522.8 478.7 96 

466.6 

9-ont .• c~'le. 
~ .--~} 

, , L8=\1~~, 
'·; llrlj ~ 



: oilWI ~y!JI :..illWI (l_;I.J.:l...l 

J)all i...i.i.:iJJ t.w1 .::,~Jt:Wl o~I ~y!JI (r.Ji.4 r-->-/J) 1.r_;a.ll 6_JLJI.J.:l...~I ~~I 

o:::,, ::::,.·i oll ~.J • ·•• U -
..§>-k:LJI ~ .. Q ...:..:..:U4I fl oLI 
oL!!a;...d) ""........,~ ...........,._., ~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

5 J.,a\i NL5 l:i.il~I ~ I ~_;11,. ~..>P.-~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

item 
Cement 

Sand 670 
Gravel No.I 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

7-Da s 

Sample ID. Cas .. g Date 

·3; -,~ 8415 2493 1191 
~ 

II'} II'} 
N N 

\Ill 0 0 
N N 

:1 ~ --- --- 8435 2499 1306 
~ z N N 

0 0 \•!J --- ~ O'I -- ~ Q .... 
-\ Ill 8163 2419 1276 

(r.Ji.4 r 

/ ·, / 
C---4~~====::;~/:"'1 J 

~~-

:..illWI 

(l.»11 Jilli J (1_;4SJI J ~ t.WI ~I 

~~t,._,wa._1a1t~I 

.s.Jfll• Ji,i,llt 

500 cube 15*15*15 

539.5 

591.6 569.7 114 

578.0 



: oli.WI '-Sy,!.ll : lillWI cl .JI..J.l... I 

dJ,bJI I...WJJ t.w, ~~..,11..ll o~l '-Sy,!JI (f-P-4 f__,...! J) 1.:1.JL!I ~1...!.1...'il ~4,.11 

o ::, ::::, -i <:>11 ~.J ,-,-, IJ -
.s ~ I .......0.....:: .J q ...:.:.. :U q I ts o,IJI ol..b.....,:b,..........,~..............,, ............... 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

6 ~\i NL5 ~l~I ~I i.,+.Jla. ir"JP.-~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

.. ·;..: . item w-• •·"-
Cement 500 

Sand 670 

Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 

Water 168 

Concrete Compressive Strength 

-~ -
~1 

.:.ij 
\. tr) 

:1 ...:l ') z 
\·!I 
- -! \-c 

8277 
Ir) Ir) 
M M 
Q Q 
N N - - 8395 N N 
Q Q - -Q t--

""" ~ 

8223 

. ... /~i~ j>' .), ·· :«~, . . \ 
\ 

( l~lb!!~~f;4µ1i l ~4,.11 

-~;, ,..., ~ · •: .-,,,, -----

I 
I I . ; 
I 

2452 1213 

2487 1228 

2436 1128 

:lillWI 

c,~I Jilli .J c,.J4SJI .J J.)=all l.WI ¼+JI 

iol~ .. .i.,,W& •Wt ~ l 

-.1.-• Jiillf 

500 cube 15*15*15 

549.5 

556.3 538.9 108 

511.0 

! I - - ~- \ r 



: ollWl~y!JI :&..JI (j_;Wil...l 

J.;hll ...w_;J l..WI i.::i'i.Jl.:Wl oAWI ~pl (r.J,i.4 r.,.../ J) 1.:-1.JLII o,LJWil..."il UJ""'J+t,ll 

o::,, :::::::,,·; oll ci ---.,._. •i• u -
'9..J.-lc:::L.I• ~, c;, ...::.,,Uql i5t oil' 
.,~....- .... .:a.d>L;o..o ................ ~ 

Type of sample/ Field Test: 
Sam le Location: 

Com ressive Streu th: 
Cement Content: 

7-Da s 

Sample ID 

·~ -
~1 
~ 

Ill 
N 

\Ill 0 
N 

:1 ~ -~ z N 

\•!J 0 -.... -~ .... 
\ r--

..,._ 
-... 

Compressive Strength(kg/cm2) 

7 J,.cli NL5 ~l~I ~ I ir-_;U. ir-JP.-~ 

500 kg/Cm2 

500 kg/mJ 

item 
Cement 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

8289 2456 1038 
II) 
N 
0 

II 
N - 8321 2465 1266 N 
0 -00 .... 

II I 8115 2404 1314 

. ltant: 

w.:L...'il UJ""'J+t,ll 

:&...II 

(1_»11 Jilli .J (j_;\.pJI .J ~ l..WI ~I 

~~" ii.,IIU ....... ~· 
~,,.a• Jii,llt 

500 cube 15*15*15 

470.2 

573.5 546.3 109 

595.2 

Contractoli; .. 
-:r~ , . ··. 

' -
• ' ~'liil'~~ '' 

!' ~~~ 1 
' -

·' j 
' ' ·~, 

.· ~ i} 
~ 



: &ili..JI ~y!JI 

Jfoll u...::iJJ t.WI u~.Jt:Wl &~I ~y!JI 

o :::,, :::::::,. ·; c,11 c:i :"':>.J ,-., 11 -
'9~1 ~.J q ...:.:.O:Uql ff olJI 
ot..<!»,-.:t.,;a...__..__..,. ............... , ............... 

:ifilWI (iJ~I 

(f..P-4 f.;-/J) 1.:1JL!l 6.JLJ~~I uJi-11~1 

Type of sample/ Field Test: Compressive Strength(kg/cm2) 

Sam le Location: ~'ii ~It.Ji + 8 J..a\i NL5 J::ulp.11 >I i.r-JU. tr"JP.o.J. 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

item 
Cement 

Sand 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Compressive Strength 

CastingDa 

·3; 1, '3 8108 2402 1256 ~~. tr) tr) 

\~l N N 
Q Q 
N M 

:1 :z; -- -- 8178 2423 1336 ") . N M 
~ -~ ?.:· Q Q -- --·- ~ ~ M Q',, 

I 
.... .... 

-\ Q0 •• 8254 2446 1280 
+ 

:ifilWI 

'1-»11 Ji.iJI .J (iJ4SJI .J '3),.U t.WI ~ I 

... ~ .. .,,wa .,...,, ~ 
.,..,.. J'illf 

500 cube 15*15*15 

569.0 

605.2 584.7 117 

579.8 

. ;;,.~~, . ,, , ~ 

/·· 
, . 

. 
\1' . 

$>,) 

-~- ·---- , . . .li-w.\\ ~ 



: oilWI ~_;.!JI :..illWI c1.;Wi:l....l 
~I ..WJJ t.w, i.:i'i.JU...U o~I ~.;,!JI (t"~4 t"-->-/J) ~_;t-ll UH)Wi:l....~I LJY-11~1 

O ::> ::::>. i ol I ct....!:::. .J I-.-I II -
.,g>-k:LJI ......a......::.1 q ...:.:.a:Uql li oLI 
B~.a.Jib<a ......... .__. ............... ,~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

NL5 .lall_;a.31 ~1 ir--.;U.. ir"JP.-~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

, item w. - "" 
Cement 500 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID Casting bate 

·3; 
8174 2422 1146 ,_ 

lO lO 

\j N N 
0 0 

II II 
N N 

:1 -- -- 8448 2503 1175 N N 
"") tr) 0 0 \,..;i -- --~ 0 

II II 

_z .... N 

\ 8191 2427 1045 

II 

II 

:..illWI 

c1.J:lll Ji.lll .J c1.;4SJI .J <.!Jail t.WI twJI 

.. ~ .. ..,....~ ... -~, 
~~• Jii,ltf 

500 cube 15"'15"'15 

519.1 

532.3 508.3 102 

473.4 



: oili.ll '-Sy!.ll :i!UWI c1_;W.:WI 

~I ~JJ t.w1 U~.JIL.ll o~I '-Sy!JI (r~~ rY...I J) 1.:-1JLII 6JLJW.:W'il UJ'-"~I 

o => .....,, -i <:>11 a :::":>.J ,-;-, n -
.s~I ~.J q ~1Jql & oLI 
o~.._.:i:. -ia .,,,,__.........,. ..............,, ~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CR20 ~l_p,.11 ~l ~_;Ii. ~.)P.-~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

item w·· - - . 
I Cement 500 

I Sand 670 

I Gravel No.1 1090 

I Gravel No.2 0 
additions R4PN 13.5 

Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID Casting 

·3; 
8478 2512 1044 

~ l, IT) IT) 
N N 

\~ 0 0 
N N 

:.1 -- -- 8213 2433 1101 
~ = N N 

\~ 0 0 -- --IT) N -u ..-1 N 

-\ 8305 2461 1034 

:i!UWI 

c1..»ll Jllll .J c1_;4Sll .J J):lll l.WI ~I 

1$Jl,pii,l'-t .a,W,1 ........ ~ 

1$,,.,. Ji,i,llf 

500 cube 15*15*15 

472.9 

498.8 480.0 96 

468.4 



: oil.WI a..s_;JJ1 :~lc.lJ~I 
~1 ~JJ t.w1 ~~.Jl:Wl &~1 a..sy!J1 (r~4 r..,.../ .,) ~.JL!I ~~'i1 WJ"-1'~1 

o::, ....,-i <:>11 ~.J ,-., n -
.§~I~, Q ...:::.O:Uq,I &e>.IJ 
o~;..,,lb, .., ....__..__.,. ..............,, ............,,. 

Type of sample/ Field Test: 
Sam le Location: 

Com ressive Stren th: 500 
Cement Content: 500 

7-Da s 
ii 

Sam~ID 
¾., ~ 

Casting Date 

·3; 

~ 1, lO II) 
N N 

\. ~ 0 0 
N N 

:1 -- --,= N N 

~~ 
0 0 -- --\C ~ -u .... N 

-\ 

Compressive Strength(kg/cm2) 

CR20 l:t.il.;::iJI ~ I ir..Jll. ',f""..)P.o.,ii 

kg/Cm2 

kg/mJ 

Item 
Cement 500 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

8111 2403 979 

8280 
II 

2453 
II 

1072 

8165 
II 

2419 
II 

985 

II 

II 

:~I 

c.1->-"31 Jilli .J c.lJ~I .J ~ t.WI ¼fjl 

--~-. .,wa ..w•~· 
1$,tii&J Jii,llf 

500 cube 15*15*15 

443.5 

485.6 458.4 92 

446.2 



: oil.WI "-Sy!JI :..illWI ($_;Wo:i....l 

~I ....i,.,a.JJ t.w, U~Jl:Wl o~l "-S_;,.!JI (f P4 f~I J) y__,.JI ()JLJWo:i....'il UJ'"l~I 

0 ::, ::::::> • i c:,11 ~ .J I•.- I U -
..§.,_.,,._.I ~_. q ~:Uq,I i5, oll 
a,~~ c;a;.::a....d:lr.L:;:a,...c:»~I ~ 

Type of sample/ Field Test: 
Sam le Location: 

Compressive Strength(kg/cm2) 

CR20 Ja.il~I ~I ~_;u. ~..»lo~ 

Com ressive Stren th: 500 kg/Cm2 

Cement Content: 500 kg/m3 

, ... item Wei~ ·::. 

Cement 500 

I Sand 670 

I Gravel No.1 1090 

I Gravel No.2 0 

I additions R4PN 13.5 

I Water 168 

Concrete Com~ressive Strength 

7-Da s 

Sample ID Casting Date 

·3; 
8205 2431 979 ~, II) II) 

M M 

\. ~ 0 0 

II II 
M M 

:1 - - 8293 2457 1062 ') 0 M M 

\~ 
0 0 

--- ---r- "" 
II II 

-u ~ M 

-\ 8180 2424 1100 

-· I 

:i;!l!WI 

1$..>.UI Jilli J 1$J4SJI J J)t.ll l.WI ~ I 

-s~_,_.,wa.,.w•~• 
.,,_..,.. Ji,i,&lt 

500 cube 15*15*15 

443.5 

481.1 474.3 95 

498.3 

~,< · --~. 

,/ :. I 
.· .~·- ' 

~ •. 

• 'I 

(' ( , 
· .. , 

9'· 
~ -«, 

.'.l-~l.:lc :i~ 
"'-:_ ·- -· 



: oliWI ~_;.!JI : e;!IJWI <i .;l..!.l.... I 

~I ~JJ t.WI c.:..~_,u..Jl o.w..ll ~_;.!JI (f-.,a,4 r>--/J) y_JAJI U)LJl..!.l...a'il u,,.,J.if....11 

o:::, :::::,.·i c,11 c:i ::-,.J ,·;·, II~ 
-..§~I ~_. q ~:Uql I\ o I I o~,...:.b.,........,L,;,,..c,,.,,.,........_.,_ 

Type of sample/ Field Test: 
Sam le Location: 

Com ressive Streu th: 500 
Cement Content: 500 

7-Da s 

Samplell) 

-~ 
~ ~ ll'l ll'l 

N N 
\~ 0 0 

N N 
:1 -- --~ 0 N N 

\~ 0 0 -- --00 II') -u .... N 

-\ 

Compressive Strength(kg/cm2) 

CR20 .b.il~I ~1 ir.-.J'.1. er"~~ 
kg/Cm2 

kg/m3 

item 
Cement 

Sand 670 
Gravel No.1 1090 
Gravel No.2 0 

additions R4PN 13.5 
Water 168 

Concrete Com~ressive Strength 

8101 2400 1110 

8259 
II 

2447 1234 

8325 
II 

2467 1210 

:e;!IJWI 

c1.Jiill ~I .J c,fJ~I .J ~ t.WI ~I 

J~ltii.,,llll•lalt~J 

11.-&t Ji.Wl.t 

500 cube 15"'15"'15 

502.8 

559.0 536.7 107 

548.1 

------,,,.. . ' ·r . 

• I I 



Chil En~:iuee1iu~ Tf-~ti:u~& 
Cou~11Ifu12 Unit 

4-~1 .:..I J~I , .:al 1~1 J~, 
◄.: ; .JI 

Technical Report 

Cube Compressive Strength 
. . 

( - CR 17 - CR 20 ~~~) 

(28 days) 

1/1/2025 

Project 

c.:1~1 Jl1wl Jlw..o ~ r~ ~ J:~ ~l.aJ - 3 '-?Y.# ►Llujl t,fa 

Borg Al Arab - Alexandria 

I 
I I 

, I 
vi!\ I 

Prepared for 

ALMOTAHEDA"for Contracting and Paving Roads 

www.ejust.edu.eg 

CETC25010441.CONS.CONCO 

~ ~'lo (January 29, 2025) 
(6 

!° ~.:~ l~<,.pq~~ii,~i~~~;~ 
; I,. .. ~ .:: , . ... ,. s •. '! ,. I\ • -: ~ , 
) .,.., , _ _ ....................... ..,,.'.]r.. 
l .....,_.r .... ~, -;,1,'--il i .;;,1,~• w.) 

,- • TU!'Y CE'JT UKtlt ,.._ ._ . .-

1/2 
CINTECH@ejust.edu.eg 

Telephone No.: 16448 



~1111111. 
· ~-~-- Egypt-Japan University of Science and T~hno ogy 
~~ JI"~ 4-?gJgcJJI 9 ptJlD.1.1 i4i~4JI CL!J-0-0111 fuui~I 
~..,. I 1/ 7 ~ 8 *fl~~~*~ 

Chil Engi.Ilt-f'Iing Tt-sting & 
Consulting Unit 

.._~1.:a1J1A·;-1 9 .:alJ~I ;i~, 
;;_? fooll 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 

Concrete supplier 

Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 

Sample Testing date 
Sample age 

Test Results 
Cube 

No. weight 

(g) 

1 8344 

2 8396 

3 8362 

Cube loaded 
surface area 

(cm2
) 

225.0 

225.0 

225.0 

General Authority for Roads & Bridges and Land Transport 

1/1/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~_.-JI JlbA.11 Jl.......o ~ f ~ ~ J;:ifa ~l.a:i - 3 1-?Y.~ "-Ll..il t,fa 

~?.Y.? 
( CR 17 - CR 20 - ) 

500 kg/cm2 (Provided by the company) 

Cement (kg/m3} 520 

Water (kg/m3} 165 

Sand (kg/m3} 670 

Gravel size 1 (kg/m3} 1090 

Gravel size 2 (kg/m3} 0 
Add. (kg/m3} 14 R4PN 

OPC (Provided by the company) 
Standard Cube 

29/1/2025 
29/1/2025 
28 Days 

Ultimate 

Load 
Compressive Strength 

Note 

(kN) N/mm 
2 kg/cm2 

1315.8 58.5 596 

1250.7 55.6 567 

1279.6 56.9 580 
- CR 17 - CR 20 ~?.~) 

( 
Avarage Compressive Strength 57.0 581.0 

Standard deviation value 

www.ejust.edu.eg 

CETC25010441.CONS.CONCO 2/2 

1.45 , ,, ., 14.77 

Cl NTECH@ejust.edu .eg 

Telephone No.: 16448 



Chil E:uguar-erin~ Te~tiug & 
Cou~111tiu2: Pnif 

4-~1 .:ii J~I , .:..I J4=ail .d..li:I. , 

:; .? ; '°"' 

Technical Report 

Cube Compressive Strength 

(CR 17 to CR 20 4.f:JI.:> ~_?._,;i) 

{28 days) 

5/1/2025 

Project 

c.1~1 Jll:=&AJI J~ ~ r~ ~ J.:1_>1:> ~Uij - 3 '-§>!# ~~I t,fa 
,, 

Borg Al Arab.., Alexandria 
\ 

... I' I, I h' 
.. I I,__ 
~ t-l• 

. _~mp~d for -ALMOTAHEDA fq!fi,Nfacting and Paving Roads 

www.ejust.edu.eg 

CETC25020078.CONS.CONCO 

{February 5, 2025} 

1/2 
CINTECH@ejust.edu .eg 

Telephone No. : 16448 



~11•~ 
w~■·• Egypt-Japan University of Sc;~nce and Te<:hnotogy 
~ ,. 1111'.-I lµgJ~l g P~ 0!144.110.!JOtllll fuuJl:?,JI 
~~ z 9 7 ~ B * M ~ ~ ~ * ~ 

Ch-ii Eu giIH·t-1 iug Te-sting c.'v:­
Con f)1.Jl ting Unit 

J...M&il .:alJl4·;,.I, .:alJ~I j~, 

d.? ho.II 

Cube Compressive Strength Report 
Company: 

Owner: 
Casting Date: 

Concrete supplier 

Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 
Sample Testing date 

Sample age 

Test Results 
Cube 

No. weight 

(g) 

1 8295 

2 8170 

3 8209 

Cube loaded 
surface area 

(cm2
) 

225.0 

225.0 

225.0 

ALMOTAHEDA for Contracting and Paving Roads 

General Authority for Roads & Bridges and Land Transport 

5/1/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~~I 1U:wl Jl......o ~ I"~ 0-> J:~ ~l.a:i - 3 "?Y.~ s,Ll..il t,fa 
I.> . ~.) ir?. Y.? 

{ CR 17 to CR 20 - ) 

500 kg/cm2 {Provided by the company) 

Cement (kg/m3) 520 

Water (kg/m3) 168 

Sand (kg/m3) 670 
Gravel size 1 (kg/m3) 1090 

Gravel size 2 (kg/m3) 0 

Add. (kg/m3) 14 R4PN 

OPC (Provided by the company) 
Standard Cube 

5/2/2025 
5/2/2025 
31 Days 

Ultimate 

Load 
Compressive Strength 

Note 

{kN) N/mm2 
k2/cm 

2 

1302.4 57.9 590 

1334.2 59.3 605 

1418.2 63.0 643 
CR 17 to i.,rJL> ir?.~) 

{CR 20 
Avarage Compressive Strength 60.1 612.6 

Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fah 

www.ejustedu.eg 

CETC25020078.CONS.CONC0 2/2 

2.66 27.10 

Cl NTECH@e just.ed u .eg 

Teleohone No.: 16448 
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Chil En~lf-t>'liU~ Tt>-~til•~ & 

Con~nlmuz: Fnit 
._~I .:al _,~I , .:..I _,4=-il ;i~, 

◄.: ;_'0,)1 

Technical Report 

Cube Compressive Strength 

( CR 11- CR 14 ,.b,jl~I ~I i_!:Jl> ~~~) 

(28 days) 
2/2/2025 

Project 

c:~1 Jll::wl J~ ~ r~ ~~~~la:; - 3 "?Y.~ ~u..JI t,~ 
Borg Al Arab - Alexandria 

( ,,,, Prepared for 

ALMOTAHEDA for Contracting and Paving Roads 

www.ejust .edu .eg 

CETC25030055.CONS.CONCO 

(March 5, 2025) 

t "~ 0,-<) 

1/2 
CINTECH@ejust.edu.eg 
Telephone No.: 16448 



Chil En~1~e1ing T~~'ting & 
Con~;nl fu12 F nit 

J-~l .:alJ~I, .:.IJ~I 4...:a. 9 
◄.:; llo,.II 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 
Concrete supplier 
Curing condition and storing 
The age at which the sample is 
required to be tested 
Project 

Structure element 
Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 
Sample receipt date 
Sample Testing date 
Sample age 

Test Result s 
Cube 

No. weight 
(g) 

1 8369 

2 8165 

3 8384 

Cube loaded 
surface area 

2 (cm ) 

225.0 

225.0 

225.0 

General Authority for Roads & Bridges and Land Transport 
2/2/2025 As mentioned by the company 
Almotaheda Ready Mix 
Almotaheda Ready Mix 
28 days 

~_,...JI JU:wl Jl.....o ~ r~ ,:,;.-> J.:,.,J:, ~\.a:i - 3 l.?Y.§ ~l..!..il tJ~ 
.Wl~I ~I i.,f:JI> 4$"" ~~ 
( CR 11- CR 14 - ) 

500 kg/cm2 (Provided by the company) 
Cement (kg/m3) 520 
Water (kg/m3) 168 
Sand (kg/m3) 670 
Gravel size 1 (kg/m3) 1090 
Gravel size 2 (kg/m3) 0 
Add. {kg/m3) 14 R4PN 
OPC {Provided by the company) 
Standard Cube 
5/3/2025 
5/3/2025 
31 Days 

Ultimate 
Load 

Compressive Strength 
Note 

(kN} N/mm2 
kg/cm2 

1241.5 55.2 563 
1237.1 55.0 561 
1227.0 54.5 556 

~I I> ") i.,f:J 4$"" ~ y.:J 

{ - CR 11- CR 14 .Wl~I Avarage Compressive Strength 54.9 559.8 
Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fahmy 

www.ejust.edu .eg 
CETC25030055.CONS.CONCO 2/2 

0.33 3.38 

Lab Engineer 
Eng. Mohamed A. Al-Najjar 

CINTECH@ejust.edu.eg 
Telephone No.: 16448 



...__,,,,: 

ChiJ :Eugilt~f'liU.g Tf'~tiug & 
Cou~nlfilu! Uuit 

Ja...a...ia.11 :.I J~I , :.I J~I 4~, 
4.: ;~I 

Technical Report 

Cube Compressive Strength 

( CR 11- CR 14 .kJl~I ~I i..r-J'-> ~~~) 

(28 days) 
3/2/2025 

Project 

c,1~1 ).ball Jl.w..o ~ r~ ~ J:_>1:> ~W - 3 4?Y.# ~Liwl t,~ 

Borg Al Arab - Alexandria 

,,.. 
Prepared for 

( 

ALMOTAHEDA for Contracting and Paving Roads 

(March 5, 2025) 

www.ejust.edu.eg 

CETC25030057.CONS.CONCO 1/2 
CINTECH@ejust.edu .eg 

Telephone No.: 16448 



"«r: 
Civil :En~lf'f'Iin~ Tf'sting: & 

Cou~m.ltil12: Unit 

4-~1.:.IJ~I, .:.IJ~I 4~, 
•.: i~l 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 
Concrete supplier 

Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

~tructure element 
Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 
Sample Testing date 
Sample age 

Test Results 
Cube 

No. weight 
(g) 

1 8300 

2 8165 

3 8381 

Cube loaded 
surface area 

2 (cm) 

225.0 

225.0 

225.0 

General Authority for Roads & Bridges and Land Transport 
3/2/2025 As mentioned by the company 

Almotaheda Ready Mix 
Almotaheda Ready Mix 
28 days 

c'.r-111lh.aJI Jl...,...o ~ r'~ ,j,w.> J:_,.J,:, ~I.A'.i - 3 ~Y.~ "~I t,,~ 
.b.il~I ~ I i.T,Jl:i,.. t.$"" _r,_::,: ~ 

( CR 11- CR 14 - ) 

500 kg/cm2 (Provided by the company) 

Cement (kg/m3) 520 
Water (kg/m3) 168 
Sand (kg/m3) 670 
Gravel size 1 (kg/m3) 1090 
Gravel size 2 (kg/m3) 0 
Add. (kg/m3) 14 R4PN 

OPC (Provided by the company) 
Standard Cube 

5/3/2025 
5/3/2025 
30 Days 

Ultimate 

Load 
Compressive Strength 

Note 
(kN) N/mm2 kg/cm2 

1233.3 54.8 559 

1263.3 56.1 573 

1242.3 55.2 563 
~I l:i,.. ") i.T,J i.r .r.?: ~ 

( - CR 11- CR 14 .b.il~ I 
Avarage Compressive Strength 55.4 564.8 

Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fahmy 

www.ejust.edu.eg 

CETC25030057 .CONS.CONCO 2/2 

0.68 6.98 

Lab Engineer 
Eng. Mohamed A. Al-Najjar 

CINTECH@ejust.edu.eg 

Telephone No.: 16448 



Ci"\il En~1t>-t--1iug Tt-~tiug& 
Cou~11Uing Pnit 

4-~l .:..IJ~I, .:..IJ~I J~, 
◄.: ;~1 

Technical Report 

Cube Compressive Strength 

(1:~l,gjl NL-5 ..Wl~I ~I 4.f:JI.:> ~~~) 

(28 days) 
4/2/2025 

Project 

c:1~1 Jll:wl Jlw..o ~ r~ ~ J.:,..,J::, ~la:i - 3 '?Y.j! ~l.twl t,~ 

Borg Al Arab - Alexandria 

Prepared for 

ALMOTAHEDA for Contracting and Paving Roads 

www.ejust.edu .eg 

CETC25030056.CONS.CONCO 
CINTECH@ejust .edu.eg 

Telephone No.: 16448 



Chil Eu~1eeriug Tt-Stillg & 
Cou~mlfu12 Unit 

~~I .:al J~I , .:al J~I a~, 
•.:; ~· 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 

Concrete supplier 
Curing condition and storing 
The age at which the sample is 

required to be tested 
Project 

Structure element 

Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 

Sample receipt date 
Sample Testing date 

Sample age 

Test Results 
Cube 

No. weight 
(g) 

1 8344 

2 8417 

3 8301 

Cube loaded 

surface area 

(cm
2

) 

225.0 

225.0 

225.0 

General Authority for Roads & Bridges and Land Transport 
4/2/2025 As mentioned by the company 

Almotaheda Ready Mix 

Almotaheda Ready Mix 

28 days 

~...,-JI Jll::wl Jl-.o r:4 f"~ 0--> J:_,.b ~La:i - 3 '-?Y.# s:-Ll..il t,,_,.!..o 

.Wl~I ~I i.f:Jl::,. f.$"'P.'~ 

{ NL-5 - 1:~WI) 

500 kg/cm2 {Provided by the company) 

Cement {kg/m3) 520 

Water {kg/m3) 168 
Sand {kg/m3) 670 
Gravel size 1 {kg/m3) 1090 

Gravel size 2 {kg/m3) 0 
Add. {kg/m3) 14 R4PN 
OPC {Provided by the company) 
Standard Cube 

5/3/2025 
5/3/2025 
29 Days 

Ultimate 
load 

Compressive Strength 
Note 

(kN) N/mm2 ke:/cm2 

1219.8 54.2 553 

1506.4 67.0 683 

1261.8 56.1 572 
~I l::,. .) i.,f:J 1.$"' P.' ~ 

{1:~WI - NL-5 .Wl~I 
Avarage Compressive Strength 59.1 602.5 

Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fahmy 

www.ejust.edu.eg 

CETC25030056.CONS.CONCO 2/2 

6.88 70.14 

Lab Engineer 
Eng. Mohamed A. Al-Najjar 

CINTECH@ejust.edu .eg 
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Technical Report 

Cube Compressive Strength 

(2:~lAJI NL-5 ..Wl_.,.,,JI ~I 4.j'='J'-> ~~~) 

{28 days) 
6/2/2025 

Project 

c!~I Jl1wl J~ ~ r~ ~ J:~ ~Ui:i - 3 "?Y.~ ~\..tjl tJ~ 
Borg Al Arab - Alexandria 

1 ~Prepared for 

ALMOTAHEDA for Contracting and Paving Roads 

(March 5, 2025) 
(i ~ "i,; <) 

www.ejust.edu.eg 
CETC25030054.CONS.CONCO 1/2 
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Chil :E1u;:iltt"eriu~ Tf'~m•~ & 
Con~mlm12: Fuit 

4aa.:..aaJI .:.I _,~I , .:.I_,~ I 4~, 
◄ .1 ; a.o,ll 

Company: 

Cube Compressive Strength Report 
ALMOTAHEDA for Contracting and Paving Roads 

Owner: 
Casting Date: 
Concrete supplier 
Curing condition and storing 
The age at which the sample is 
required to be tested 
Project 

Structure element 
Location 

Design grade of concrete 

Mixing ratios 

Cement Type 
Sample type 
Sample receipt date 
Sample Testing date 
Sample age 

Test Results 
Cube 

No. weight 
(g) 

1 8195 

2 8223 

3 8135 

Cube loaded 
surface area 

2 (cm) 

225.0 

225.0 

225.0 

General Authority for Roads & Bridges and Land Transport 
6/2/2025 As mentioned by the company 
Almotaheda Ready Mix 
Almotaheda Ready Mix 
28 days 

~_,...JI JUull Jl.......4 ~ r~ ,:_,..,,.> J:):, ~la:i - 3 l.?Y.§ i:-Ll..il t,__..!..o 
.Wl~I ~I i..f:J'-> f.$""..J':?:~ 
( NL-5 - 2:~WI) 

500 kg/cm2 (Provided by the company) 
Cement (kg/m3) 520 
Water (kg/m3) 168 
Sand (kg/m3) 670 
Gravel size 1 (kg/m3) 1090 
Gravel size 2 (kg/m3) 0 
Add. (kg/m3) 14 R4PN 
OPC (Provided by the company) 
Standard Cube 
5/3/2025 
5/3/2025 
27 Days 

Ultimate 
Load 

Compressive Strength 
Note 

(kN) N/mm2 
k2/cm2 

1253.6 55.7 568 

1209.4 53.8 548 
1303.6 57.9 591 

~' l> ") i..f:J I.$"" J':?: y,:J 

Avarage Compressive Strength 
(2:~WI - NL-5 .Wl~I 

55.8 569.0 
Standard deviation value 

Technical committee 
Prof. Dr. Mohamed F. M. Fahmy 

www.ejust.edu .eg 

CETC25030054.CONS.CONCO 2/2 

2.09 21.36 

Lab Engineer 
Eng. Mohamed A. Al-Najjar 

CINTECH@ejust.edu .eg 
Telephone No.: 16448 
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(5D) Rm/ReH (N/mm2
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(k.N) 
(N/mm2

) 
(k.N) 

(mm2
) (Kg) 

0.846 16.7 1.34 736 83.20 551 62.30 113.10 

0.850 20.0 1.34 734 82.96 549 62.10 113.10 

0.852 21.7 1.36 730 82.59 539 60.93 113.10 
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(5D) Rm/ReH (N/mn/) 
(k.N) 

(N/mm2
) 

(k.N) 
(mm2

) (Kg) 

1.522 21.3 1.28 697 140.04 544 109.40 201.06 

1.521 21.3 1.27 694 139.60 545 109.60 201.06 

1.519 22.5 1.29 693 139.40 539 108.40 201.06 
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(SD) Rm/ReH (N/mm2
) 

(k.N) 
(N/mm2

) 
(k.N) 

(mm2
) (Kg) 

1.965 17.8 1.27 764 194.30 600 152.80 254.47 

1.961 18.9 1.29 758 192.80 587 149.40 254.47 

1.967 18.9 1.26 765 194.70 610 155.10 254.47 
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2.890 14.5 1.29 733 278.51 570 216.70 380.13 

2.871 18.2 1.28 729 277.23 569 216.30 380.13 

2.878 16.4 1.28 735 279.30 575 218.40 380.13 
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(k.N) 
(N/mm2

) 
(k.N) 

(mm2
) (Kg) 

3.823 16.8 1.33 730 358.20 550 269.80 490.87 

3.816 16.8 1.33 732 359.10 551 270.30 490.87 

3.806 16.0 1.32 730 358.13 552 270.90 490.87 
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(k.N) 
(Kg) (SD) Rm/ReH (N/mm2
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(k.N) 
(mm2
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6.195 18.1 1.34 726 583.91 542 435.80 804.25 

6.189 15.6 1.34 722 580.82 540 434.60 804.25 

6.183 16.9 1.34 716 576.14 533 428.50 804.25 
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C Si Mn p s Cr 
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